
IMPORTANT NOTES: Read First

www.playcraftsystems.com
For Customer Service Call
800.333.8519 (U.S.A.) or 541.955.9199 (International)

PORTAL SLIDE SPIRAL 13'
INSTALLATION INSTRUCTIONS

Rev A
11/12/2020

1709-13SP-RRR(LLL)
Page 1 of 2

TUBE STRAIGHT 24TUBE STRAIGHT 24

TUBE 
ELBOW 90°

TUBE 
ELBOW 90°

TUBE 
ELBOW 90°

TUBE TO TWISTER 
TRANSITION ASSEMBLY

RIGHT SECTION

RIGHT SECTION

RIGHT SECTION

EXIT SECTION

115" TUBE 
SUPPORT

158" TUBE 
SUPPORT

90" TWISTER 
SUPPORT

67" TWISTER 
SUPPORT

See Footing Detail NOTE: 1709-13SP-RRR configuration 
shown. Other configurations will vary 
slightly, but does not affect assembly.

Rotate Tube Seam (2) Holes

Rotate Tube Seam (1) Hole

Rotate Tube Seam (2) Holes

Align Tube Seams

199" TUBE 
SUPPORT

Rotate Tube Seam (2) Holes

90° CRAWL TUBE 
ELBOW MM

(A) This instruction set is intended to be used as a layout guide. Please refer to Installation Manual for 1709 
Portal Slide for general installation instructions.

FIGURE 1
Portal Slide Spiral 13'



www.playcraftsystems.com
For Customer Service Call
800.333.8519 (U.S.A.) or 541.955.9199 (International)

1709-13SP-RRR(LLL)
Page 2 of 2

Rev A
11/12/2020

PORTAL SLIDE SPIRAL 13'
INSTALLATION INSTRUCTIONS

18"
457mm

Typ

 0"
0mm

 

 477
8"

1217mm
 

 511
2"

1309mm
 

 575
8"

1464mm
 

 8613
16"

2206mm
 

 1187
8"

3020mm
 

 1523
8"

3871mm
 

 1611
8"

4092mm
 

 
0" 0m

m
 

 
73 8"

18
7m

m
 

 
11

5 8"
29

5m
m

 

 
49

1 16
"

12
46

m
m

 

 
60

3 16
"

15
29

m
m

 

 
34

3 8"
87

4m
m

 

 
26

1 8"
66

4m
m

 

 
80

15
16

"
20

56
m

m
 

 12"
305mm

 

 24"
610mm

 

*Quantities and configurations shown are 
for the S-1709-13SP-RRR configuration. 
For the S-1709-13SP-LLL configuration, 
use (3) DE-4339-L Twister Slide-Left.

Parts List
Top View - Footing Layout

Part # DESCRIPTION QTY
DE-0083 Tube to Twister Slide - Assembly 1

DE-1509 Tube Elbow 90° 3

DE-1509-MM 90° Crawl Tube Elbow MM 1
DE-1524 Tube Straight 24 2

DE-4339-EXT Twister Slide-Exit 1
DE-4339-R* Twister Slide-Right 3

FS-1701 Single Slide Leg 1
S-1349-R5 Portal Slide Entry R5 1

S-1708-INCL238 Spiral Tube Slide Support 2.375" O.D. 2
S-1708-TTT Portal Slide Support 2.375" O.D. 1

S-1710 Twister Slide Support Assembly - In-Ground 2

9103062-TR Bolt Button Head 3/8" x 1-1/4" 75

9103082-TR Bolt Button Head 3/8" x 1-3/4" 18

9123032 Bolt Hex 3/8" x 3/4" 4

9333002 Washer Flat 3/8" x 1" O.D. x .100" thick 163

9413002 Nut Lock 3/8" 66


	Sheet 1
	Drawing View3

	Sheet 2
	Drawing View2


